

**Laboratory** Testing Laboratory of Century Denim, Village & Post: Satrati, Agra  
Mumbai Road, District: Khargone, Madhya Pradesh

**Accreditation Standard** ISO/IEC 17025:2005

**Discipline** Chemical Testing **Issue Date** 07.08.2015

**Certificate Number** T-3547 **Valid Until** 06.08.2017

**Last Amended on** - **Page** 1 of 1

S.No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
<b>I. TEXTILE &amp; TEXTILE AUXILIARIES</b>				
1.	<b>Textile Woven Fabrics</b>	Dimensional Changes of Fabrics After Home Laundering	AATCC 135: 2012	(-) 50% to 50%
		Colour Fastness to Crocking	AATCC 8: 2013	Qualitative (Grade 1 to Grade 5)
		Colour Fastness to Laundering: Accelerated	AATCC 61: 2013	Qualitative (Grade 1 to Grade 5)
		Skewness Change in Fabric from Automatic Home Laundering	AATCC 179: 2012	(-) 10% to 10%

**-X-X-X-X-X-X-X-X-X-X-X-X-X-X-X-**

**Malancha Das**  
Convenor

**N. Venkateswaran**  
Program Manager